

Pawlowski GmbH
Oggenhauser Hauptstr. 77
89522 Heidenheim

Werkszeugnis 2.2

nach EN 10204-2005-01

TEST REPORT

Datum / date	:	11.05.2017	
Ihre Bestell-Nr. / your order	:		
Auftrags-Nr. MTC / our order	:	Lieferung aus 2012	
Abmessung in mm / dia.	:	2,50x350	Gewicht in kg:
Schweißzusatz / welding wire	:	MT-BR 10	
Chargen Nr. / batch no.	:	082102	

Chemische Zusammensetzung :
chemical composition

C : 0,07	Si : 0,62	Mn : 1,11	S : 0,015
P : 0,02	Cr :	Ni :	Mo:
Nb:	Cu:	V :	Ti :
Al :	Mg:	Fe :	Co:
N :	W :	Sn :	Zn :
Zr :	diverse:		

